NMOKOMMOHEHTHbIN YEPTEX
NIEHTOYHOMW/IBHOIO CTAHKA JIB BAS 312




NEHTOYHONWU/IbHbIA CTAHOK JIB BAS 312

NMEPEYEHDb OETAJIEUN
nos. HAUWMEHOBAHMUE nos. HAUWMEHOBAHMUE
1 Circlip ring (Konbuo cTonopHoe) 17x1 65 Flange nut (raika ¢ 6yptMkom) M8 galvanised
(oumHKOBaHHasnA)
2 Grooved ball bearing (noawWWNHKK Wwapwu- 68 Saw blade (nosoTHO nuabHoE)
KOBbIl C KaHaBKoW) 80203
3 Upper band saw wheel assembly (y3en 69 Door-lower assembly (y3en HUXHel asepLbl
BEPXHErOo WKMBA MUbHOrO NOA0THA)
4 Upper bearing shaft (Ban BepxHero noa- 70 Hexagonal nut (ralika wecTturpaHHas) M4, self-
LWMMHMKA) locking (camoKoHTpALLancs)
5 Wheel carrier bracket  (KpoHwTeiH 71 Flat washer (wanba nnockasn) 4 mm
LWKMBA MWUJIbHOTO MOJIOTHA)
6 Spring washer (wanba npyxuHHasa) M16 72 Saw blade guard (orpaxkgeHue nuabHoro no-
JIOTHA)
7 Hexagonal nut(raMka wecTurpaHHasn) 73 Hexagonal screw (BuHT) M4x12
M16x1,5
8 Special Screw for tension (BUHT cneuu- 74 No-volt switch (or locking switch) (nyckatenb mar-
aNbHbIN HaTAXKHOM) HUTHBbIN)
9 Starlock w/o cap Rd10 (wal1ba 38e34006- 75 Carriage bolt (6onT ¢ KBaApaTHbIM MOAFOOBHU-
pa3Han 6e3 KosinaykKa) Kom) M8x100
10 Cylindrical pin (WTUdT uMAnHAPUYECKNIA) 76 Brush (weTKa)
11x100
11 Tension bracket (KpoHLWITENH HaTAXKHOWN) 77 Spacer bush (BTynka pacnopHas) 8x50
12 Sloted inset (BcTaBKa ¢ nazamu) 78 Lower band saw wheel assembly (y3en HuxHWIA
LUKMBA MWU/IbHOTO NOJIOTHA)
13 Saddle washer (waliba ceansuaHas) 79 Grooved ball bearing (nogWWNHWK WAPUKOBLIN C
KaHaBKoi1) 80101
14 Lock housing (3amok) 80 Tension wheel (ponnK HaTAXHOM)
15 Nylon washer (watiba HelnoHoBanA) 81 Circlip ring (konbuo cTonopHoe) 12x1
16 Hexagonal nut (ralika wecturpaHHas) 83 Sliding shaft (Banuk)
M22x1,5
17 Tongue lock (A3blYOK PpUKCUpyLOWMIA) 85 Hexagonal nut (raka wecturpaHHaa) M20x1,5
18 Serrated lock washer (waiba ctonopHas 86 Lower bearing shaft (Ban HUXHero nogWNNHUKA)
3ybyaTan) 6 mm
19 Hexagonal bolt (6onTt) M6x10 87 Poly-v-belt (pemeHb NOANMKAMHOBbIN)
20 Leaf spring (npy*knHa nnactMHyaTas) 88 Motor belt pulley (wKkns asuraTtens)
21 Door-upper assembly (y3en BepxHei 90 Hexagonal (BuHT) M6x16 galvanised
ABepupbl) scr
ew
(ounHKoBaHHbIN
)
23 Lamello plug (3arnywka) 91 Spring washer (waiba npy»K1MHHan) 6 mm
24 Blade tension knob (pykosTKa HaTaxe-HUA 92 Set collar (BTynKa) 10 mm
NUAbHOrO NoJI0THA)
25 Blade tensioner (HaTaXuTenb NMAbHOro 94 Disk washer (wanba yBenmyeHHan) 20x10.2x0.8
nonoTHa)
26 Flat washer (waliba nnockasn) 8 mm 95 Crank (KpuBowwn)
27 Hexagonal head screw (BuHT) M8x16 96 Suction connector (coeanHUTENb CUCTEMbBI acnu-
pauuu onuaok) Rd 100
28 Blade tracking knob (pykoaTka perynm- 100 Hexagonal flat nut (raika wecTturpaHHan HM3Kan)
POBKM NOJIOXKEHMUA NUABHOIO NOOTHA) M6 galvanised (ounHKOBaHHas)
29 Wing nut (6apawek) M8 101 Crank handle (pykoaTKa KpmMBoLwKNHas)
31 Tension bracket frame (pama HaTaKHOro 102 Cap screw (BUHT) M6x55

KPOHLUTENHA)




32 Flange nut (raiika c 6yptukom) M8 galva- 103 Motor 0.55Kw 220/240V1~ (or 3/4HP 110/120V
nised (ouMHKOBaHHasA) 1~) (aBuratenb 0,55 KBT 220/240 B, ogHodasHbIi,
nnn 110/120 B ogHodasHbIi)
33 Frame-Bandsaw (pama cTaHKa) 104 Pin guide set (komnnekT HanpaBasaowei wWindra)
35 Pan head taping screw (wypyn) 4,2x16 105 | Lower guide support (onopa HUKHel HanpasBasto-
Len)
36 Serrated lock washer (waliba cTonopHas 109 | Rip fence carrier (KpOHWTENH NapannesnbHOro
3ybyaTad) 5 mm ynopa)
37 Plate (nnactuHa) 112 | Knurled thumb screw (BMHT c pudneHon ronos-
Koit) M6x25 galvanised (OUMHKOBaAHHbIN)
38 Carriage bolt (6onT c KBagpaTHbIM NOArO- 113 | Knurled nut (ravika pudneHas) M6
noBHMKom) M8x20
39 Bolt guide (Hanpasasowasn 6onTa) 114 | Washer flat (watba nnockas) 6 mm
40 Hexagonal bolt (6onTt) M6x20 115 | Carriage bolt (6onT ¢ KBagpaTHbIM MOATONIOBHU-
Kom) M6x40
42 Guide bracket (KpoHWTeNH HanpaBasAto- 116 | Fence extrusion (npo¢$unab npeccoBaHHbIN - CO6-
wen) CTBEHHO MapasnenbHbI ynop)
43 Serated lock washer (waliba cTtonopHas 117 | Bolt guide (Hanpasnstowan 6onTa)
3ybyaTan) 6 mm
44 Hexagonal nut (raiika wecturpaHHas) M6 118 | Carriage bolt (6onT ¢ KBagpaTHbIM MOATO/NOBHU-
Kom) M8x50
45 Saw blade guide assembly (y3en Hanpas- 119 | Table (cTon)
NAOWEN NUABbHOTO NOJIOTHA)
46 Slide (nonsyH) 120 | Table insert (BcTaBKa cToONa)
48 Guide adjust screw (BUHT perynnpoBKu 123 | Scale-metric (WwKkana meTpuyeckan)
HanpasAAoLLEeN)
49 Grooved ball bearing (noaWwWNHUK Wwapwu- 124 | Rip fence carrier extrusion (KpoHwWTeNH napan-
KOBbIl C KaHaBKoW) 80018 JNlenbHoro ynopa)
50 Flat washer (waliba nnockasn) 6 mm 125 | Hexagonal nut (ralika wecTturpaHHas) M6
51 3-roller guide ass'y (y3en Hanpasasaowelic | 130 | Wing nut (bapawek) M8
TpEMS PosMKamMmm)
53 Bolt guide, small (HanpaBnAowan 6onTa, 134 | Glide piece (HanpaBnastoLasn)
manan)
54 Screw socket set (BUHT) M6x12 135 | Table trunion upper (onopa KayaroLLLAsnCcs BepX-HAA)
55 Guide shaft (Ban HanpasnaoLLei) 136 | Serrated lock washer (wailiba ctonopHan 3y6ua-
Tan) 8 mm
56 Upper guide mount (KpenaeHue BepxHe 137 | Hexagonal screw (BUHT) M8x20
HanpasAAwLLLEeN)
57 Flat washer (waliba nnockas) 8 mm 140 | Table trunion lower (onopa KayaroLLAACA HUKHAA)
58 Hexagonal nut (raiika wecturpaHHaa)M8§, 200 | Band saw tyre (baHAax WKKMBA NOMOTHA MWU/b-HOTO)
self locking (camoKoHTpAwWancA) 315x2,5x20
60 Bearing mount cylinder w/cap (uuauHap
KpenieHns NoAWNMNHMUKA C KOMAaYKoM)
64 Bearing mount cylinder (umannap Kpen-

NeHUA NOALWNMHUKA)




ITEM NO. DESCRIPTION QTY
1 Rubber Foot 4
2 Side Beam 2
3 Legs 4
4 Side Panel 2
5 Front Panel 2
6 Hex Nut M8 24

ITEM NO. DESCRIPTION QTY
8 Hex Head Screw M8x16 24
9 Hex Nut M6 4
10 Washer 6mm 8
1" Hex Head Screw M6x40 4
12 Front Beam 2




